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MADE FROM SEAMLESS PIPE
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We hereby certify that the material herein has IMPa =145.037 psi zZ 3 g = =
been made and tested in accordance with the iMPazg(}:ggiZ;m QUALITY ASSURANCE DEP'T
above specification and alsc with the ps1=U a ’ ] s
1ksi = 6.89476 MPa WELESR

requirements called for by the above order.
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MANUFACTURED BY PUSAN COUPLING CO.LTD

C.E.=C+Mn/6+(Cr+Mo+V)/5+{Ni+Cu}/15
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